
1

Introduction  |  Review of the LAC Regulatory Context  | Best Wastewater Management Practices (BWMPs) |  Pollution Prevention BWMPs  |  Wastewater Treatment BWMPs  |  Effluent Management  |  Business Case Review for Good Wastewatwer Management Practices with in the Agriculture Sector 

G
O

O
D

 P
R

A
CT

IC
E 

N
O

TE
 W

A
ST

EW
AT

ER
 M

A
N

A
G

EM
EN

T 
FO

R
  T

H
E 

A
G

R
IB

U
SI

N
ES

S 
SE

CT
O

R

IDB INVEST

GOOD PRACTICE NOTE
WASTEWATER 
MANAGEMENT FOR THE 
AGRIBUSINESS SECTOR
FOR IDB INVEST



2

Introduction  |  Review of the LAC Regulatory Context  | Best Wastewater Management Practices (BWMPs) |  Pollution Prevention BWMPs  |  Wastewater Treatment BWMPs  |  Effluent Management  |  Business Case Review for Good Wastewatwer Management Practices with in the Agriculture Sector 
[...]
potable meter

TABLE 9 Description of the sampling points and the analytical requirements for process water and wastewater samples (to be used in conjunction with Figure A-4.1).



40

G
O

O
D

 P
R

A
CT

IC
E 

N
O

TE
 W

A
ST

EW
AT

ER
 M

A
N

A
G

EM
EN

T 
FO

R
  T

H
E 

A
G

R
IB

U
SI

N
ES

S 
SE

CT
O

R

IDB INVESTIntroduction  |  Review of the LAC Regulatory Context  | Best Wastewater Management Practices (BWMPs) |  Pollution Prevention BWMPs  |  Wastewater Treatment BWMPs  |  Effluent Management  |  Business Case Review for Good Wastewatwer Management Practices with in the Agriculture Sector 

Monitoring point  Description of the 
monitoring point

Performance Analysis* Control Analysis (On-site) ***

Parameters Type of 
sampling Suggested Frequency Parameters Type of 

Sampling
Suggested 
Frequency

Suggested 
equipment

4) Homogenization tanks, pH 
regulation tanks, and primary 
sedimentation tanks*

Wastewater output of the 
homogenization tanks, pH 
regulation tanks, and 
primary sedimentation tanks

Temperature (in situ), pH (in 
situ), and settable solids (in situ).

Simple (for each one of the 
six sub-samples)

Quarterly*

pH Grab Daily Digital pH meter

COD, BOD, TSS, Nitrates, and 
Alkalinity. Composite (six sub-samples) Settable Solids (mL/L) Grab Daily Imhoff cone

5) Aerobic reactors, anaerobic 
reactors, or tricking bed filters*

Wastewater output of 
aerobic 
reactors, anaerobic reactors, 
or trickling bed filters.

pH (in situ) Simple (for each one of the 
six sub-samples)

Quarterly*

pH Grab Weekly Digital pH meter

DO (Aerobic reactors), COD, 
BOD, TSS and VFAs (anaerobic 

reactors)

Composite 
(six sub-samples)

COD (mg/L) Grab Daily Spectrophotometer

DO (mg/L or %) Grab Daily DO Meter

Temperature (°C) Grab Daily Digital 
Thermometer

Biogas flow (Anaerobic 
reactors) (m3/day)

Direct 
measurement Daily Biogas meter

6) Aerobic lagoons, 
anaerobic lagoons, or faculta-
tive lagoons

Wastewater output of Aer-
obic Lagoons, Anaerobic 
Lagoons, or Facultative 
Lagoons.

pH (in situ) Simple (for each one of the 
six sub-samples)

Quarterly

pH Grab Weekly Digital pH meter

DO (Aerobic reactors), COD, 
BOD, TSS  and VFAs 
(anaerobic reactors)

Composite 
(six sub-samples)

COD (mg/L) Grab Daily Spectrophotometer

DO (mg/L or %) Grab Daily DO Meter

Temperature (°C) Grab Daily Digital 
Thermometer

7) Wastewater effluent At wastewater discharge

Temperature (in situ), conduc-
tivity (in situ) and pH (in situ),

Simple (for each one of the 
six sub-samples)

Quarterly*

Flow rate 
(m3/day) Direct Daily Water meter

COD, BOD, TSS, 
TP and TN.

Composite 
(six sub-samples) pH Grab Daily Digital pH meter

If water is used for irrigation 
or infiltration, include the 

following analysis: Sodium 
(Na+), Calcium (Ca++), and 

Magnesium (Mg++)

Simple

Turbidity (NTU) Grab Weekly Turbidimeter

TDS (mg/L) Grab Daily Digital TDS meter 
or potable meter

Chlorine 
residual (ppm) Grab Daily Residual chlorine 

checker

EC (uS/cm) Grab Daily
Electronic 

conductivity 
meter



41

G
O

O
D

 P
R

A
CT

IC
E 

N
O

TE
 W

A
ST

EW
AT

ER
 M

A
N

A
G

EM
EN

T 
FO

R
  T

H
E 

A
G

R
IB

U
SI

N
ES

S 
SE

CT
O

R

IDB INVESTIntroduction  |  Review of the LAC Regulatory Context  | Best Wastewater Management Practices (BWMPs) |  Pollution Prevention BWMPs  |  Wastewater Treatment BWMPs  |  Effluent Management  |  Business Case Review for Good Wastewatwer Management Practices with in the Agriculture Sector 

7 Business Case Review for Good Wastewater
Management Practices within the Agribusiness Sector

7.1 BACKGROUND AND 
RATIONALE 
The agro-industrial processes generate vast 
amounts of wastewater with important polluting 
characteristics, as seen in the last section. Therefore, 
applying the best wastewater management 
practices is critical for improving environmental 
sustainability, complying with regulations, 
protecting public health, and ensuring long-term 
business success.

A written questionnaire was administered to different 
agribusiness industries in the LAC region to gain 
insights into current wastewater management 
practices in the agribusiness sector. The responses to 
the questionnaire were analyzed, and three industries 
that have applied BWMPs were selected.

This section aims to provide an overview of the 
current state of wastewater management in these 
industries and identify areas of improvement. 
Through this business case review, the GPN hopes 
to provide useful information to stakeholders 
in the agribusiness sector, including business 
owners, to encourage the adoption of BWMPs and 
promote continuous improvement in alliance with 
sustainable operations.

Each business case includes a short process 
description, a list of successful pollution prevention 
and wastewater treatment BWMPs, a description 
of critical controls in the process, and further 
opportunities identified in this review. 

7.2 CASE 1: LEMON 
JUICE PROCESSING 
PLANT

7.2.1 PROCESS 
DESCRIPTION
This lemon juice processing facility processes 
around 250 thousand tons of lemons annually 
from March until August. This industry obtains 
industrialized products like oil, juice, pulp, and 
peel. The processing involves various stages that 
use water, such as washing, juice extraction, oil 
extraction, pulp and juice separation, and Clean-in-
Place (CIP) of the equipment. Activities generate 
substantial amounts of wastewater containing 
organic matter, sugars, acids, and other pollutants. 
To purify wastewater, a treatment plant with a 
maximum capacity of 8,500 m3/day operates 24 
hours a day, seven days a week.



42

G
O

O
D

 P
R

A
CT

IC
E 

N
O

TE
 W

A
ST

EW
AT

ER
 M

A
N

A
G

EM
EN

T 
FO

R
  T

H
E 

A
G

R
IB

U
SI

N
ES

S 
SE

CT
O

R

IDB INVESTIntroduction  |  Review of the LAC Regulatory Context  | Best Wastewater Management Practices (BWMPs) |  Pollution Prevention BWMPs  |  Wastewater Treatment BWMPs  |  Effluent Management  |  Business Case Review for Good Wastewatwer Management Practices with in the Agriculture Sector 

7.2.2 BEST 
WASTEWATER 
MANAGEMENT 
PRACTICES 

 CIP methods for decontaminating equipment. 

 Reuse of water generated in fruit 
condensate, in the rejection of the osmosis 
equipment, and cooling water used in 
towers and tanks within the process to 
minimize the amount of wastewater 
generated.

 Automatic control equipment in the 
wastewater treatment plant for gathering, 
analyzing and displaying real-time data 
on water levels, flow, pH and temperature 
values. 

 Inspections carried out in the WWTP by 
performing daily measurements of water 
quality parameters for internal control. 
These inspections imply having dedicated 
personnel. 

 Flow meters to monitor water usage and 
installing solenoid valves to stop water flow 
when equipment is not in operation and no 
water is required. 

 Effluent reuse to irrigate the field with 
lemon trees.  

 Initially, the WWTP commenced its operations 
by employing only the preliminary and primary 
stages. During this phase, solid materials were 
separated through static filters, and subsequently, 
a physicochemical process utilizing DAF 
equipment was implemented to reduce TSS 
and BOD loads. Nevertheless, the requirement to 
further enhance the wastewater quality prompted 
the incorporation of two additional stages, thereby 
establishing the secondary treatment phase.

 Installing a UASB with a 7,500 m3 (secondary 
treatment) capacity became necessary to 
increase the removal efficiency of pollutants.  

 Afterwards, a third stage was incorporated 
consisting in installing a 10,000 m3 activated 
sludge system, which helped increase the 
treatment efficiency and the irrigation field’s 
size. Also, a biogas boiler was installed; this 
increased COD removal efficiency in the UASB 
as the reactor was now heated.

POLLUTION PREVENTION BWMPS IN PLACE

WASTEWATER TREATMENT BWMP IN PLACE

7.2.3 CRITICAL CONTROLS 
AND MONITORING
 Given that the raw water has a very low pH, using 

high amounts of lime water is essential to neutralize 
water before it enters the anaerobic stage. 

 Performance of biological treatments is strongly 
affected by frequent and large disturbances in 
the influent flow and loads. Hence, controlling 
the outlet of the DAF is a critical step to ensure an 
optimum treatment in the UASB.

 As water is reused for irrigation of lemon trees, 
daily control of the effluent quality is vital to 
prevent soil contamination.

 Analyzing parameters like soil salinity, 
permeability, and groundwater levels are 
adequate to ensure the effluent is not causing 
negative effects on soil composition.  

7.2.4 FURTHER 
OPPORTUNITIES
 As a DAF is used as a physicochemical stage 

in water treatment, controlling the dosage of 
coagulant and flocculant and selecting the right 
chemical products is vital to ensure the correct 
settleability of suspended solids. The facility could 
assess the possibility of using alternative organic 
or less dangerous products to prevent pollution.

 In the aerobic reactor, controlling the airflow rate, 
sludge recirculation, and sludge purge flow is 
essential for optimal operating conditions. The 
reuse of biogas generated for cogeneration could 
reduce GHG emissions.

 Minimize wet transport in the facility by using 
mechanical transportation.

 Install water recirculation units with filters, 
especially for processing wash water.

 Install high-pressure and low-volume hoses for 
equipment cleaning. 

7.3 CASE 2: POULTRY 
PROCESSING COMPANY

7.3.1 PROCESS 
DESCRIPTION
This leading poultry processing company generates 
wastewater from live chicken reception, slaughtering, 
evisceration, disinfection/cooling, packaging, and 
storage. Additionally, it has a flour plant that processes 
different residues generated by poultry processing, 
such as blood, feathers, non-conforming products, 
and non-edible viscera for animal feed production. 
The company’s monthly water consumption is around 
70,000 m3, and it recirculates water for cleaning the 
live chicken reception area. The WWTP can handle a 
maximum of 3,000 m3/day.



43

G
O

O
D

 P
R

A
CT

IC
E 

N
O

TE
 W

A
ST

EW
AT

ER
 M

A
N

A
G

EM
EN

T 
FO

R
  T

H
E 

A
G

R
IB

U
SI

N
ES

S 
SE

CT
O

R

IDB INVESTIntroduction  |  Review of the LAC Regulatory Context  | Best Wastewater Management Practices (BWMPs) |  Pollution Prevention BWMPs  |  Wastewater Treatment BWMPs  |  Effluent Management  |  Business Case Review for Good Wastewatwer Management Practices with in the Agriculture Sector 

 Automatic control for different equipment, 
including pumps, electro valves,  
mixers, and compressors. 

 Dry-cleaning process in the sheds, where solids 
are collected to manage them separately, 
which results in less water being used for 
cleaning afterward. 

 Dedicated personnel to perform monthly 
measurements of water quality parameters 
for internal control.

 The first stage comprises a pre-treatment for 
solids separation, including sedimentation 
channels and mechanical filtration 
equipment. 

 Primary and secondary treatments are 
conformed by a biodigester that produces 
biogas, two anaerobic lagoons, two 
physicochemical treatments, two decanters, 
and an aerated nitrification-denitrification 
tank. There is a chlorination system as a 
tertiary stage.

 Treated water meets the regulatory quality 
criteria to irrigate 38 hectares of pasture.

7.3.3 CRITICAL CONTROLS 
AND MONITORING
 The correct operation of the treatment plant 

depends on a high frequency of cleaning the 
screens and the FOGs in the grease trap to 
eliminate these pollutants before the biological 
treatment in the lagoons. 

 Daily monitoring of the DO concentration in the 
aerated lagoons is necessary to ensure correct oxygen 
levels and avoid consuming electricity in vain. 

 Daily monitoring of pH and temperature 
adequately prevents undesirable values 
affecting microorganisms involved in the 
secondary treatment process. 

 Controlling the dosage of coagulant and 
flocculant and the right selection of chemical 
products is vital to ensure a correct settleability 
of suspended solids in the DAF equipment.

7.3.4 FURTHER 
OPPORTUNITIES
 The performance of the biological treatments 

is strongly affected by the frequent and large 
disturbances in the influent flow. Controlling a 
correct homogenization in the equalizer and 
the pH value may help obtain optimal operating 
conditions in the lagoons. 

 The facility could assess the selection of 
alternative organic or less dangerous products as 
a pollution prevention measure. 

7.4 CASE 3: SWINE 
BREEDING AND 
PRODUCTION 

7.4.1 PROCESS 
DESCRIPTION
This industrial complex includes two pig breeding farms 
with a population of 8,000 pigs and a breeding farm 
with a maximum capacity of approximately 16,000 
piglets. Activities related to biosecurity (disinfection 
of trucks and showers), cleaning, and disinfection of 
sheds are carried out at the three facilities. Quaternary 
ammonium is used for cleaning, loosening feces, 
and washing. Wastewater generated by the cleaning 
activities is around 900 m3/day. Its composition 
comprises high organic loads, nutrients, and pathogens. 
Feces and cleaning water are directed first to storage 
tanks and then are pumped to the WWTP. 

7.4.2 BEST WASTEWATER 
MANAGEMENT 
PRACTICES

POLLUTION PREVENTION BWMPS IN PLACE

WASTEWATER TREATMENT BWMPS IN PLACE

 The facility has water recirculation to reuse 
it in cleaning activities. 

 The by-products and solid wastes are 
adequately separated from the water 
current before entering the WWTP.

 The facility has dedicated personnel to 
oversee the plant and has hired a laboratory 
analyst to improve plant operations 
monitoring.

 New equipment improvements over 
time, including installing a DAF tank and 
changing the plate filter to a belt filter. 

POLLUTION PREVENTION BWMPS IN PLACE

 Equalization tank with a mixer receives 
wastewater from the facility.

 A preliminary treatment conformed by a 
coarse screen eliminates large solids, and a 
grease trap separates floating FOGs, which is 
manually cleaned. 

 A primary system, specifically a DAF tank, 
receives the water and eliminates suspended 
solids. 

 A secondary system of three aerated lagoons 
with varying capacities helps to reduce 
organic loads. 

 A tertiary treatment made up of disinfection 
with chlorine helps the effluent meet 
international standards before it is discharged. 

 Sludge is separated and concentrated for 
disposal.

WASTEWATER TREATMENT BWMP IN PLACE7.3.2 BEST WASTEWATER 
MANAGEMENT 
PRACTICES



44

G
O

O
D

 P
R

A
CT

IC
E 

N
O

TE
 W

A
ST

EW
AT

ER
 M

A
N

A
G

EM
EN

T 
FO

R
  T

H
E 

A
G

R
IB

U
SI

N
ES

S 
SE

CT
O

R

IDB INVESTIntroduction  |  Review of the LAC Regulatory Context  | Best Wastewater Management Practices (BWMPs) |  Pollution Prevention BWMPs  |  Wastewater Treatment BWMPs  |  Effluent Management  |  Business Case Review for Good Wastewatwer Management Practices with in the Agriculture Sector 

7.5 SUMMARY AND 
LEARNINGS FROM 
CASE STUDIES 
Hybrid treatment methods with biological and 
physicochemical treatment processes have been highly 
efficient in agribusiness wastewater treatment plants. 
Usually, preliminary, primary, secondary, and tertiary 
treatments are implemented to ensure the effluent 
quality meets the criteria for disposal or reuse. 

The DAF method has proven effective in treating 
wastewater of different characteristics generated 
by activities in the agro-industrial sector. Its bubble 
technology helps eliminate difficult-to-remove 
pollutants such as FOGs, organic matter, and fine 
particles that are problematic in water reclamation 
processes. Although using physicochemical 
treatments when the water has high organic 
loads implies using high volumes of coagulants 
and polymers as flocculants, which results in 
high consumption of chemical products and 
a non-biodegradable sludge as a by-product, 